
ASSEMBLY INSTRUCTIONS          

ITEM

1

Table Top

& Apron

PART NAME QTY

1 Pc

STEP 1

2

Leg

ITEM
HARDWARE LIST DESCRIPTION

QTY

8 PcsA

B

C

D

8 Pcs

8 Pcs

Spring Washer M8

Flat Washer M8

Csk Screw M4 x 32MM

4 Pcs

x4

D

A

B

D

x4

2

2

1

Hex Nut M8

4 Pcs

E

Spanner

1 Pcs

E


	Sheets and Views
	Model


